

CERTIFICATE OF ANALYSIS

* FOR QUALITY ASSURANCE PURPOSES. NOT A CALIFORNIA COMPLIANCE CERTIFICATE.

PRODUCED: SEP 27, 2020

SAMPLE: VERIFIED "CORE SERIES" 1.0 ML / 2MM GLASS CARTRIDGE (CONCENTRATE) // CLIENT: VERIFIED VAPES // BATCH: PASS



MATRIX: CONCENTRATE
CATEGORY: INHALABLE
SAMPLE ID: BCL-200923-114
COLLECTED ON: SEP 23, 2020
RECEIVED ON: SEP 23, 2020
BATCH SIZE: 4 UNITS
SAMPLE SIZE: 4 UNITS



RESULTS CERTIFIED BY: RON BROOKS, M.S.
 LABORATORY DIRECTOR, BELCOSTA LABS
 SEP 27, 2020

BCL-020: HEAVY METAL TESTING BY ICP-MS // SEP 27, 2020

ANALYTE	LIMIT	AMT (µg/g)	LOD/LOQ (µg/g)	PASS/FAIL
ARSENIC	0.2 µg/g	ND	0.001/0.05	PASS
CADMIUM	0.2 µg/g	ND	0.0002/0.05	PASS
LEAD	0.5 µg/g	< LOQ	0.0003/0.05	PASS
MERCURY	0.1 µg/g	< LOQ	0.0001/0.01	PASS

* FOR QUALITY ASSURANCE PURPOSES. NOT A CALIFORNIA COMPLIANCE CERTIFICATE.